City of . ‘ o
g Lake Worth Lake Worth Beach, Florida. The Art of Florida Living.

\% Beagh 7 North Dixie Highway
FLORIDA Lake Worth Beach, FL 33460
/L< 561.586.1600
AGENDA
CITY OF LAKE WORTH BEACH
UTILITY CITY COMMISSION MEETING

CITY HALL COMMISSION CHAMBER
TUESDAY, APRIL 25, 2023 - 6:00 PM

ROLL CALL:

PLEDGE OF ALLEGIANCE: led by Commissioner Sarah Malega

AGENDA - Additions / Deletions / Reordering:

PRESENTATIONS: (there is no public comment on Presentation items)
A. Electric Utility Update by Ed Liberty, Electric Utility Director

PUBLIC PARTICIPATION OF NON-AGENDAED ITEMS AND CONSENT AGENDA.:

APPROVAL OF MINUTES:
A. March 28, 2023

CONSENT AGENDA: (public comment allowed during Public Participation of Non-Agendaed
[...]

- 84 -



CITY OF WEST PALM BEACH OBJECT OF
DEPARTMENT OF FINANCE EXPENDITURES
UNIFORM CHART OF ACCOUNTS

464

465

468

470

475

480

481

482

490

491

493

uto Ph c ama

Repair or replacement of autos due to accidents.

Prope amage a heft

Repair or replacement of property damaged, excluding autos.
ment tenance

Charges for services from the internal service fund for equipment
maintenance, i.e., services on vehicles, trucks, lawn mowers,

gascline or diesel powered equipment.

Printing and Binding

Costs of printing, binding and other reproduction services which
are contracted for or purchased from outside vendors. Also
include charges for printing, etc., performed by an in-house
print shop. Charges related to the use of the Fax machine.

Outside inpting Services

Costs for printing services not provided by the City's Printing
Internal Service Fund.

Promotional Activities

Includes any type of promotional advertising on behalf of the
City, but does not include legal ads.

Advertising

Includes any type of promotional advertising on behalf of the
local unit, but does not include legal ads.

Legal Ads

Amounts paid for legal ads.

Operational Expenses

Includes other services not otherwise classified, ordinary
witness fees, expert witnass fees, information and evidence, etc.

Bad Debt Expense

Expenses incurred by the inability to collect receivables.

Licenses and Permits

Fees paid for licenses and permits needed during special events
coordinated by the City.

= BY =



CITY OF WEST PALM BEACH OBJECT OF
DEPARTMENT OF FINANCE EXPENDITURES

UNIFORM CHART OF ACCOUNTS

495

510

520

521

S22

523

524

525

530

s31

Defense Fees and Costs

Used only by the Risk Management Fund for witness fees, subpoena
fees, court reporter fees, etc.

Office Supplies

This object includes materials and supplies such as stationary,
preprinted forms, paper, computer software, charts and maps.

ara u és

All types of supplies consumed in conducting operations. This
category may include food, laboratory supplies, household items,
institutional supplies, film, batteries, copy machine supplies,
fertilizer and ammunition. Do not include items classified in
521, 522, 523, 524 or 525. Also includes recording tapes and
transcript production supplies. Do not include materials and
supplies unique to construction or repair of roads or bridges.

Gasoline

Includes charges from fuel operations for fuel provided.

Diesel Fuel

Lubricants

Includes charges from Fleet Management for oil and other
lubricants.

Chemjcals

Chemicals such as cnlorine, ammonia, etc., and chemicals used to
recharge fire extinguishers (excluding the annual maintenance).

Unifo

Uniform purchase, boots, fire helmets and bunker coats, police
holsters, badges and other «clothing including rain gear and
safety clothing.

Road Materials and Supplies

Those materials and suoplles used exc1u51vely in the repair and
installation of street signs and street striping.

Concrete Materials

Materials such as concrete, rebar, wire mesh, wood, etc., used
for the repair of sidewalk curbs and foundations.

- 86 -



CITY OF WEST PALM BEACH OBJECT ._
DEPARTMENT OF FINANCE EXPENDITURES

UNIFORM CHART OF ACCOUNTS

532

533

535

540

560

Asphalt Materijals

Materials such as asphalt, tack, etc., used for the repair of
potholes and the paving of roads.

Sever Materials

Materials used for the repair and maintenance of stormwater
inlets, piping, and culverts.

treet ting Materials and su ie

Materials used exclusively for the repair and replacement of
Street lighting fixtures, poles, fuses, wire, etc.

Books, Publjcations, S8ubscriptions, and Memberships

Includes books, or sets of books if purchased by set, of unit
value less than $500 and not purchases for use by libraries,
educational institutions, and other institutions where books and
publications constitute capital outlay. This object also
includes subscriptions, memberships and professional licenses,
paramedic certification fees, and related educational and/or
professional data costs.

Minor Equipment

Includes light equipment of unit value less than $500 such as
office equipment and other light machinery and equipment, e.g.,

calculators, chairs, typewriters, etc.

600 CAPITAL OUTLAY
Outlay for the acquisition of or addition to fixed assets.

610

620

621

622

Land

Land acqguisition costs, easements, right of way.

Buildings

Office buildings, firehouses, garages, jails, zoos, parks and
recreational buildings.

Building Improvements

Remodeling and improvements made to existing buildings.

Conference/Civic Center

Costs to construct a conference/civic center including related
consultants studies.

- 87 -



CITY OF WEST PALM BEACH OBJECT OF
DEPARTMENT OF FINANCE EXPENDITURES
UNIFORM CHART OF ACCOUNTS

630

631

632

633

634

635

636

637

640

641

650

Improvements Other Than Buildings

Includes structures and facilities other than buildings such as
roads, bridges, curbs, gutters, docks, wharves, fences,
landscaping, 1lighting systems, parking areas, storm drains,
athletic fields, etc. Does not include items classified under
631, 632, 633, 634, 635 and 635.

Beve Manholes & 8 ce Connectio

Utilities department new sewer connections and manholes.

Meters

Meters purchased for utility customer accounts.
Pire Hvdrants
Utilities department new fire hydrants.
Wate a Valves & Copper Se es
Utilities department new mains, etc.

va ect

Utilities department new private fire lines.

'Landsca Pencing and Park a

Costs for new landscaping, fencing and parking areas.

Road Improvements

Machine ment

Includes motor vehicles, heavy equipment - transportation, other
heavy equipment, officé furniture and eguipment, and other
machinery and egquipment. Also includes court recording,
duplicating, and transcribing equipment.

Automotive Bgquipment

Includes motor vehicles and items affixed to the vehicles such as
lights, sirens, cages, etc.

Construction in Progress

This object is used to account for undistributed work in progress
on construction projects. Sufficient documentation of work
orders and other related records should be kept in order to
establish the validity of this account when posted to the general
fixed assets group accounts.

- 88 -



«ITY OF WEST PALM BEACH OBJECT or
DEPARTMENT OF FINANCE EXPENDITURES
UNIFORM CHART OF ACCOUNTS

660 ) en and at
This object includes all books and publications regardless of
value when purchased for use by libraries, educational
institutions, and other institutions or facilities where such
items constitute a major capital outlay category. This object is

also used for these items when they xceed 50 unit wvalue
regardless of the institution or facility purchasing them.

700 DEBT SERVICE

Outlays for debt service purposes.
710 Principal
Regularly scheduled principal payments of debt service.
720 Interest
Interest payments of debt service.
721 Bonds, Retired Early
Payments to retire bonds before their normal due date.
722 em (-] (-] Retired E
Premiums paid to retire bonds before their normal due date.

730 Other Debt Service Costs

Payments for trustee fees, agent fees, etc.

800 GRANTS AND AIDS

Includes all grants, subsidies and contributions to other government
agencies and private organizations.

810 Aid to Government Agencies

Includes all grants, subsidies and contributions to other
governmental units. Excludes transfers to agencies within the
same governmental entity.

820 Aid to Private Oorganizations

Include all grants, subsidies and contributions to private
organizations.

- B9 -



CITY OF WEST PALM BEACH OBJECT OF
DEPARTMENT OF FINANCE EXPENDITURES
UNIFORM CHART OF ACCOUNTS

835

‘Onde ] ocnations

Funds that have been set aside for donations but have not yet
been assigned to a specific organization.

900 NON-OPERATING
910 Transfers

920

930

950

990

991

992

998

999

Includes all transfers between funds which do not represent
operating expenditures.

Advances

Includes advances to establish working capital and petty cash
funds which are expected to be returned when the fund is

liquidated.
udge a ars

Transfers between the Board of County Commissioners, the
Constitutional Officers and other taxing authorities.

Cont enc

Expenditures cannot be made directly from this account. Amounts
can be transferred from this account to any other expenditure
account in the same fund via an "F® Resolution.

Less Amounts Qgpigali;ed

Fixed assets purchased through budgetary expenditure accounts get
offset by this account in the ISFs and Enterprise Funds.

'rrans;oz to gggigment Reglacemen; Reserve

Amortization ense E —

Depreciatie ense

Tfansgc; to Pund Balance/Retained Barnings

- 90 -



CITY OF WEST PALM BEACH OBJECT .f
DEPARTMENT OF FINANCE - EXPENDITURES

UNIFORM CHART OF ACCOUNTS

229

231

232

240

250

Retirement Cont utions-Ut ties

Amounts contributed to a retirement fund for employees of the
Utilities Department.

Hea e
Health insurance premiums and benefits paid for employees.

e uranc
Life insurance premiums and benefits paid for employees.
Workers' Compensatio
Premiums and benefits paid for workers' compensation insurance.
Unem t Co satio

Amounts contributed to the unemployment compensation fund.

300 O 8

Includes expenditures for goods and services which primarily benefit
the current period and are not defined as personal services or capital
outlay.

301

310

311

312

Administrative Expense

Indirect costs, parking administrative fees, P.I.L.0.T., cost
allocation, city services charged to utilities, etc.

Professjo [ ] ces

Legal, medical, dental, engineering, architectural, appraisal and
other services procured by the local unit as independent
professional assistance. Includes such financial services as
bond rating, where the service received is not directly involved
with accounting and/or auditing. Also, include fees paid for

competency and/or psychiatric evaluations and court appointed
attorneys.

Legal Bervices
Fees for attorney services.
Legal Services-Investment Claims

Fees for attorney services regarding investment claims.

« Bl =



EXHIBIT E

RESERVE CAPACITY PERCENTAGES
East Central Regional

Wastewater Treatment Plant

55 MGD (Current Rated Capacity)

—
FLOW
ALLOCATION

ENTITY (MGD) PERCENTAGE
Lake Worth 12.5 22.727%
Riviera Beach 8.0 14.546%
West Palm Beach 17.0 30.909%
Town of Palm Beach 5.0 9.091%
Palm Beach County 12.5 22.727%

Total: 55.0 100%




EXHIBIT °*p"

CITY OF WEST PALM BEACH POLICIES AND PROCEDURES
INCORPORATED HEREIN BY REFERENCE

PERSONNEL
Chapter 2 of the City Code relating to personnel

CIVIL SERVICES RULES AND REGULATIONS
JOB CLASSIFICATION AND PAY PLAN

DISCIPLINE ADMINISTRATION MANUAL

PROCUREMENT

CITY OF WEST PALM BEACH PROCUREMENT CODE

MINORITY/WOMEN BUSINESS ENTERPRISE PROGRAM
ORDINANCE AND POLICIES

INDUSTRIAL PRETREATMENT

Article VII of Chapter 31, City Code of Ordinances



EXHIBIT G

EAST CENTRAL REGIONAL WASTEWATER TREATMENT PLANT
ESTIMATED REPLACEMENT VALUE

Estimated Replacement Valuev(Sl,OOO)

UNIT PROCESS Existing Facility Improved

Facilities Improvements | Facilities

Influent Metering 300 -0- 300

Influent Screening & Headworks 2,600 400 3,000

Grit Removal -0- 2,200 2,200
Conventional Activated Sludge,

Diffused Aeration 17,600 4,400 22,000
Secondary Clarification 18,200 -0- 18,200
Rerurn Sludge Pumping 3,600 -0- 3,600
Waste Sludge Pumping 200 100 300
Chlorine Disinfection 1,700 -0- 1,700
Effluent Pumping 5,000 2,900 7,900
Deep Well Disposal 24,000 4,000 28,000
Flow Equalization 4,000 200 4,200
Aerobic Digestion 7,800 -0- 7,800
Decant Tanks 1,500 -0- 1,500
Sludge Thickening -0- 2,700 2,700
Sludge Dewatering 3,500 2,200 5,700
Supernatant Pumping 300 -0- 300
Reclaimed Water Production ; -0- 7,800 7,800
AWT/Wetlands ; -0- 500 900

f
Septage Receiving : -0- 1,700 1,700
Administration Building ‘ 300 -0- 300
Miscellaneous (Electric, Piping, J 10,000 4,100 14,100

Roads, Structures, etc.) 1
TOTAL | 100.600 33,600 134,200




STAFF REPORT
UTILITY MEETING

AGENDA DATE: April 25, 2023 DEPARTMENT: Water Utilities

TITLE:

Resolution No. 11-2023 for the 2020 Non-Ad Valorem and 2020 Consolidated Utility Revenue Bonds
Reauthorization

SUMMARY:

The 2020 Non-Ad Valorem Revenue Bond Reauthorization serves to re-authorize monies within the
stormwater projects identified as part of the Bond obtained in 2020. The 2020 Utility Bond
Reauthorization serves to re-authorize monies within the local sewer and water projects identified as part
of the Bond obtained in 2020.

BACKGROUND AND JUSTIFICATION:

The City obtained Non-Ad Valorem Revenue Bonds Series 2020A and Taxable Series 2020B in June
2020. The Bond amounts for stormwater utilities were based on capital improvement projects for Fiscal
Year 2020 and 2021. The City also obtained a Consolidated Utility Revenue Bond in November 2020 for
electric, water and local sewer projects. The timing of projects, grants obtained, bid pricing and new
priorities have necessitated a reallocation of funding needed per project within stormwater, water and
local sewer projects in the bonds, respectively.

Per the advice of the bond counsel, City staff has prepared a resolution to reallocate and reauthorize
bond funds, from like projects to like projects within the stormwater, water and sewer funds. The
resolution also provides the ability to reallocate funds between projects for up to 20% of the budget based
on contingencies and changes as the projects progress through design and construction.

MOTION:

Move to approve/disapprove Resolution No. 11-2023 for the 2020 Non-Ad Valorem Revenue Bond and
2020 Consolidated Utility Revenue Bond Reauthorization.

ATTACHMENT(S):

Fiscal Impact Analysis — N/A
Resolution No. 11-2023



FISCAL IMPACT ANALYSIS

Five Year Summary of Fiscal Impact:

Fiscal Years

Inflows
Current Appropriation
Program Income
Grants
In Kind

Outflows
Current Appropriation
Operating
Capital

Net Fiscal Impact

No. of Addn’l Full-Time
Employee Positions

2023

[eNeoNeoNe]

o O oo

2024

[eNeoNeoNe]

o O oo

2025

[eNeoNeoNe]

o O oo

2026

[eNeoNeoNe]

o O oo

2027

[eNeoNeoNe]

o O oo



11-2023

RESOLUTION NO. 11-2023, A GENERAL RESOLUTION OF THE CITY
OF LAKE WORTH BEACH, A MUNICIPAL CORPORATION OF THE
STATE OF FLORIDA, TO REALLOCATE AND REAUTHORIZE 2020 NON-
AD VALOREM REVENUE BOND AND 2020 CONSOLIDATED UTILITY
REVENUE BOND AMONG BOND FUNDED PROJECTS AND
PROVIDING FOR AN EFFECTIVE DATE

WHEREAS, the City of Lake Worth Beach, Florida (the “City”) previously issued
2020 Non-Ad Valorem Revenue Bonds, and 2020 Consolidated Utility Revenue Bonds
for the financing, refinancing the acquisition, construction and equipping of capital
improvements to the City;

WHEREAS, the City finds it is necessary and essential to reauthorize the budgeted
project costs amongst the project list as shown in Exhibit A; and

WHEREAS, any future reallocation of funds necessary between projects within the
same fund may be completed for an amount up to 20% of either projects budget; and

WHEREAS, adoption of this Resolution set forth herein serves a valid public
purpose.

NOW, THEREFORE, BE IT RESOLVED BY THE CITY COMMISSION OF LAKE
WORTH BEACH, FLORIDA, that:

SECTION 1: The above recitals are hereby ratified and confirmed as being true and
correct and are hereby incorporated into this resolution.

SECTION 2: As hereinafter stated in this resolution, the term “fiscal year” shall mean
the period of time beginning October 1, 2022 and ending and including September 30,
2023.

SECTION 3: The funds and available resources and revenues that are set out and
attached as Exhibit “A” and incorporated herein by reference, be, and the same hereby
are, reallocated and appropriated to provide monies to be used to pay the necessary
capital project expenses of the respective funds and departments of the City for the fiscal
year.

SECTION 4: The sums, which are set out in Exhibit “A” and herein incorporated by
reference, listed as capital expenses of the respective funds and departments of the City,
be, and the same hereby are, reallocated and appropriated and shall be paid out of the